SEPA

United States Office of Drinking Water

Environmental Protection WH550
Agency Criteria and Standards Dwvision

Water

Methods of Removing
Uranium From
Drinking Water

A Literature Survey

Present Municipal Water
Treatment and Potential
Removal Methods




This document is available to the public through the National Technical
Information Service, Springfield, Virginia 22161.



EPA-570/9-82-003
ORNL/EIS-194

Contract No. W-7405-eng-26

Information Division

METHODS OF REMOVING URANIUM FROM DRINKING WATER:
I. A LITERATURE SURVEY

J. S. Drury
D. Michelson
J. T. Ensminger

Health and Environmental Studies Program
Information Center Complex

I1. PRESENT MUNICIPAL WATER TREATMENT AND POTENTIAL REMOVAL METHODS
[...]
Nakayama, and Tani, 1978), hippuric acid formaldehyde copolymer (Taniguchi,
Nakayama, and Tani, 1978), hydrous metal oxides or hydroxides (Ozawa et al.,
1979; Ninomiya, Sugasaka, and Fujii, 1971; Shigetomi, Kojima, and Shinagawa,
1976; Okamoto Yamaguchi, and Takahashi, 1979), silica gel (Ito, Yamazaki,
and Kantake, 1977; Putral and Schwochau, 1978), chelating resins and fibers
(Egawa and Harada, 1979), quinaldic acid resin (Sakamoto and Tani, 1977),
and various microorganisms such as algae, fungi, and bacteria (Heide et al.,
1973; Horikoshi, Nakajima, and Sakaguchi, 1979; Jilek et al., 1974). Ad-
ditional papers on methods of removing uranium from seawater are contained
in reviews by Keen (1977), Ogata (1976), Miyaiaki (1977), and Novikov and
Lipova (1976) and in bibliographies by Khan and Saleem (1973) and Chen
et al. (1979). Operating conditions and uranium extraction efficiencies
for the most relevant systems listed above are given in Table 1.

Of the various methods proposed for recovering uranium from seawater
there is substantial agreement in the field that retention of dissolved
uranium on a fixed adsorbent is likely to be the most efficient and cost

effective technique. Hydrated metal oxides or hydroxides and certain



I-8

functional groups in the cellular walls of microorganisms appear to offer
potentially attractive adsorptive sites. Among metal hydroxide adsorbents,
hydrous titanium (IV) oxide or titanium hydroxide seems more attractive
than hydroxides of other elements (Llewelyn, 1976; Technology Newsletter,
1980; Kanno, 1977; Davies et al., 1964). The technological attractiveness
of titanium hydroxide stems from its availability, low unit cost, relative
insolubility in seawater, and high uptake capacity for uranium. Titanium
hydroxide prepared by neutralizing titanium sulfate with an alkali adsorbs
760 pg uranium per gram of titanium, but other methods of preparation, such
as the thermal decomposition of titanium sulfate, can more than double this
uranium uptake (Kanno, 1977). Based on these favorable characteristics,
the Metal Mining Agency of Japan decided to authorize the construction of

a $6.2 million pilot plant based on the use of a titanium hydroxide adsorb-
ent. Construction of the pilot plant, which will be designed to produce
10 kg of uranium per year, will begin in the latter part of 1980 (Technol-
ogy Newsletter, 1980).

Despite the relative advantages of titanium hydroxide over other
metal hydroxide adsorbents in the recovery of uranium from seawater, its
application for this purpose now is not economically competitive with exist-
ing commercial methods of producing uranium (Harrington et al., 1974), nor
is its use expected to contribute significant amounts of uranium to the
world's stockpile in the near future (Llewelyn, 1976). Koske (1979)
and Rodman, Gordon, and Chen (1979) discuss various design and siting
problems associated with production facilities that use titanium hydrox-
ide adsorbents for recovering uranium from seawater.

Of the various adsorbents listed in this section, peat, coal, hydrous
metal oxides, and microorganisms, such as Paecilomyces marquandii, Sac-
charomyces cerevisiae, and Pseudomonas aeruginosa, appear to have the
greatest potential for removing uranium economically from municipal water
supplies, but more data are needed concerning extraction efficiencies,
loading characteristics, cycling life, and effects of impurities under
typical municipal water treatment plant conditions before any firm recom-

mendation can be made.



1-9
4. REMOVAL OF URANIUM FROM AQUEOUS ANALYTICAL CHEMISTRY SOLUTIONS

Analytical chemists remove uranium from aqueous sclutions by a vari-
ety of techniques, the most important of which are precipitation, solvent
extraction, and ion exchange. In general these methods are similar to
those discussed in Sect. 2 of this report, except that greater emphasis
is attached to reagent selectivity, convenience, or speed and less to
reagent costs and other factors affecting the economics of the process.

Much of the early work in this field is described by Steele and
Taverrer (1959), Kraus and Nelson (1956), Peppard (1961), Faris and
Buchanan (1966), Korkisch (1966), O'Laughlin (1966), Morrow (1970), and
Freiser (1970). More recently uranium has been removed from aqueous ana-
lytical chemistry solutions by partial precipitation with alkali (Hodge
et al., 1974); extraction with trioctylphosphine oxide (Deutscher and
Mann, 1977), Arsenazo III (Keil, 1979), tributyl phoshate (Gorbushina et
al., 1972), and ammonium pyrrolidinecarbodithioate (Pradzynski, Henry,
and Draper, 1976); adsorption on chelating resins (Hathaway and James,
1975), anion exchangers (Brits and Smit, 1977; Ryabinin, Lazareva, and
Doroshenko, 1973), silica gel (Putral!and Schwochau, 1978), and activated
charcoal (Kuleff and Kostadinov, 1978); electrochemical procedures (Hodge,
1975; Shigetomi, Kojima, and Shinagawa, 1976); various flotation processes
(Barannik et al., 1976; Kim and Zeitlin, 1971; Zhorov et al., 1976); and
reverse osmosis through cellulose acetate membranes (Sastri and Ashbrook,
1976). Operating conditions and extraction efficiencies for typical ana-
lytical chemistry methods are shown in Table 1.

The preceding list of techniques used by analytical chemists to
remove uranium from aqueous solutions includes some potentially interest-
ing methods not previously considered. Partial precipitation with sodium
hydroxide (Hodge et al., 1974) is less effective than other removal methods
(~68% uranium removal from spiked seawater) but is a technique that is
compatible with equipment existing in most present-day municipal water
treatment plants that use surface water sources. The method should be
examined for effectiveness under municipal water treatment plant conditions.

Reverse osmosis, sometimes called hyperfiltration, can also remove

uranium from water. In the cited literature, initial concentrations of



I-10

100 to 8000 mg/L uranyl sulfate were reduced 98 to 99.4% using cellulose
acetate membranes and 1786 kPa (250 psi) pressure. Similarly, synthetic
mine effluents containing 30 mg/L uranium were reduced to <500 ug/L. Ura-
nium concentrations of the order of 500 ug/L are unacceptably high for
drinking water, but presumably this concentration could be further reduced
if this were an operational objective. For example, normal operation of
one full-scale reverse osmosis plant reduced the concentration of radium-
226 from 3.4 to 0.26 pCi/L (Sorg and Logsdon, 1980). This 927 removal of
radium-226 was accomplished while producing 1,000,000 gallons per day of
finished water. Obviously, more data are needed to define the efficiency
of reverse osmosis systems with respect to the removal of uranium in the
ppb range, but there appears to be little doubt that the method is tech-
nically capable of lowering the concentration of uranium in treated water.
Whether or not reverse osmosis is economically attractive for this purpose
must be determined on a case by case basis. In general, reverse osmosis
is not economically competitive with conventional municipal water treat-
ment procedures for processing nonsaline feedstocks (Kremen, 1979) but
may have lower combined capital and operating costs than distillation,
freezing, or electrodialysis methods in producing potable water from
brackish water or seawater (Buros, 1979; Larson and Leitner, 1979).
Reverse osmosis units are available in a variety of sizes. Some are
suitable for individual household use (Mgren, 1980).

Another membrane process, electrodialysis, should also receive con-
sideration as a method of removing uranium from drinking water. No lit-
erature reports were found describing the efficiency of this method in
removing uranium from drinking water, but general considerations lead to
the expectation of a decontamination potential similar to that of the
reverse osmosis technique. Electrodialysis systems are commercially
available in a variety of sizes; some electrodialysis units are suitable
for individual household use (Spilegler, 1977). For several years some
highway rest stops and service areas, such as those located at Mohawk
and Sentinel, Arizona, and Junius Ponds, New York, have successfully
used small, unattended, automatic, electrodialysis units to supply
potable water from feedstocks containing high concentrations of calcium
sulfate (Goldstein, 1979; Katz, 1979).



I-11

Although electrodialysis and reverse osmosis are increasingly used
for desalting seawater and brackish groundwaters, neither process can be
used on turbid surface waters without extensive pretreatment; consequently,
the economic feasibility of using these methods depends on feed water com-

position and must be determined on a case by case basis.



I-12
5. REMOVAL OF URANIUM FROM NATURAL FRESH WATERS

Publications dealing with the removal of uranium from natural fresh
waters have greater relevance to the task at hand than do publicatioms
mentioned in the previous sections of this report, particularly if the
research focused on problems associated with decontamination of water
rather than on the recovery of uranium values. Although few reports have
been published from this perspective, several papers were found that con-
tain pertinent quantitative data.

In the first of these papers, Weissbuch, Cotrau, and Velicescu (1969)
discuss the removal of uranium, cesium-137, strontium-90, and yttrium-90
from laboratory prepared aqueous solutions by the addition of varying
amounts of aluminum sulfate and/or activated carbon, followed by mixing,
settling, and filtration through fine porosity filter paper. The change
in concentration of radioactive elements following this treatment was
determined by measuring the initial and final radioactivity of each solu-
tion. Decontamination factors were computed on the basis of reduced
radioactivity. The authors reported removal of 49% of the initial ura-
nium concentration (7.8 mg uranyl nitrate in 100 mL water) when aluminum
sulfate was added at a rate of 10 mg/L. The simultaneous addition of 2
to 3 mg/L of activated charcocal increased the removal of uranium to about
60%. Essentially complete removal of uranium was achieved by the use of
aluminum sulfate alone when the concentration of this flocculant was in-
creased to 40 mg/L (pH not stated). Under laboratory conditions a set-
tling time of one hour was sufficient to achieve effective decontamina-
tion. It should be noted that the initial concentration of uranium in
these test solutions was 1,000 to 30,000 times greater than that normally
encountered in U.S. potable waters, and that the amount of added coagu-
lant varied from about one-half to twice the amounts considered typical
for many U.S. municipal water treatment plants (Durfor and Becker, 1964).
The conditions under which Weissbuch, Cotrau, and Velicescu performed
thelr experiments are thus not identical to conditions likely to be
encountered in typical U.S. water supplies; nevertheless, it appears
probable that the normal procedure of many U.S. municipal water treatment

plants (i.e., flocculation with alum followed by filtration) removes, or



I-13

can be readily modified to remove, some or most of the uranium present

in the raw feed water. This observation is at odds with an opinion stated
in an early Water Quality Criteria Report (1968) that coagulation, sedi-
mentation, and rapid sand filtration have little effect on the concentra-
tion of uranyl ions in surface water; consequently, verification of this
conclusion using feed water with more typical uranium concentrations and
closer duplication of standard municipal water treatment plant practices
are desirable.

Laskorin, Metalnikov, and Terentiev (1960) and Laskorin, Metalnikov,
and Smolina (1977) also studied the removal of uranium from natural fresh
water. Although their aim was the recovery of uranium rather than the
purification of water, in some respects their experimental conditions
were more pertinent to our task than were those reported by Weissbuch,
Contrau, and Velicescu. For example, Laskorin et al. conducted most of
their experiments with natural lake waters (pH 8.4 to 8.7) containing
about 60 pg/L uranium, a not unusual concentration in some heavily
uranium-contaminated U.S. groundwaters.

Laskorin et al. examined many sorbents and coprecipitants. Calcium
phosphate gel, bone crumbs, Sokolovo bauxite, aluminum hydroxide gel, and
ferric hydroxide gel were found to adsorb uranium; however, the adsorption
capacity of these materials varied greatly. When lake water contained
added uranium (total uranium, 200 ug/L), ferric hydroxide gel had the
greatest capacity for adsorbed uranium (60.1 mg/mL), but this loading
decreased rapidly to only 0.07 mg]mL for lake water containing no added
uranium (total uranium, 60 ug/L). For lake water with no added uranium,
calcium phosphate gel and aluminum hydroxide gel had the best uranium
adsorption capacities, 0.17 and 0.11 mg/mL, respectively. Among synthetic
ion exchange resins, cation exchangers were ineffective, because in lake
water of pH 8.4 to 8.7, uranium existed mainly as the tricarbonato uranyl
anion. However, sorption capacities of 0.18-0.19, 0.24-0.27, and 0.24-
0.26 mg/mL uranium were measured for the anion exchange resins, ED-10P,
EDE-10, and AH-2F, respectively. Data defining minimum concentrations of
uranium in treated water were not provided as the authors were interested

in uranium recovery, not water purification.



I-14

Among the various methods examined for recovering uranium from lake
water, Laskarin and coworkers preferred coprecipitation with aluminum
hydroxide, followed by settling, filtration, dehydration, and recovery
of the uranium by dissolution in acid. They achieved yields of 80 to
90% using 8 to 24 pg/L aluminum sulfate. Under the conditions of their
experiments, adsorption of uranium on the flocculant occurred within a
few seconds.

As in the case of Weissbuch and coworkers, the research results
reported by Laskorin et al. are not directly transferable to the puri-
fication of U.S. drinking waters. Nevertheless, their chemical treatments
and process equipment are so similar to those used in typical U.S. water
treatment plants (see Appendix 1) that some removal of uranium must be
presumed to occur, or can be readily made to occur, in present-day U.S.
municipal water treatment plants. Obviously, verification of this pre-
sumption should be possible by comparing the uranium content of raw and
treated waters from various U.S. water purification plants, taking into
consideration the water sources and the treatment methods employed (Table
2). Unfortunately, no firm conclusions are now possible, since operators
of municipal water treatment plants customarily perform uranium analyses
only on samples of treated, not raw, water. From Table 2 it can be seen
that concentrations of uranium in treated water are generally quite low;
however, without knowledge of the initial uranium concentration in the
untreated water, decontamination factors cannot be determined. Analyses
of the uranium in simultaneously drawn samples of raw, partially treated,
and finished waters from typical U.S. water treatment plants are needed

for this comparison.



Table 2. Uranium in water from U.S. municipal water treatment plants

Water treatment Uranium
concentration
Water source Coagulation, Sand or (ppb)
State and city alum, ironm, Activated diatomaceous freni 1 1 1 dati
Surfacea Ground salt, or cm;l;c;n or earth Softening  Chlorination Fluoridation Treated
sludge sillca filtration water
Alabama
B1irmingham x X X x <0.1-0.2
Mobile x X b x X 0.1
Montgomery x x x <0.1
Arizona
Phoenix x x b x x x 1.4-5.5
Tucson x x 1.6-7.3
California
Fresno x 0.5
Long Beach x x x x x x <0.1-8.6
Los Angeles x x x X x 4.8
Oakland x x <0.1
Sacramento x X x x x <0.1
San Diego x x x x x 6.9
San Francisco x x 0.2-0.3
San Jose x x x 0.5
Colorado
Denver x x x x x 0.2-2.8
Connecticut h
Bridgeport x x <0,1
Hartford x x x x <0.1
New Haven X x x 0.2